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EXPLODEDVIEW: EV ENCL L2A A-GRP D2.4 D3.4G16

DRAWING#: 0J7283

GROUP F

APPLICABLETO:
ITEM PARTH# QTY. DESCRIPTION
(m 0H98070STOR 1 CORNER POST, LH REAR
(1)2 0H98060STOR 1 CORNER POST, RH REAR
(1)3 0H98030STOR 1 CENTER PANEL A-GRP REAR
(1)4 0H98100STOR 4 BRACE SIDE TOP & BOTTOM
(1)5 0H9812ASTOR 1 CENTER SUPPORT, DOORS A-GRP
(1)6 0H98120STOR 1 CENTER SUPPORT, DOORS A-GRP
()7 0H98050STOR 1 CORNER POST LH FRONT
(1)8 0H98080STOR 1 CORNER POST RH FRONT
(1)9 0J24840STOR 1 BRACE, FRONT TOP 2.4L G16
(1)10 0J24860STOR 1 BRACE, FRONT BOTTOM 2.4L G16
(M1 0J24850STOR 1 BLOCK OFF, 2.4L G16 LH RAD
(1)12 0J2485ASTOR 1 BLOCK OFF, 2.4L G16 RH RAD
(1)13 0F02920STOR 1 INTAKE OVERHEAD MODULE FRT/RR
(114 0F14070STOR 2 INTAKE OVERHEAD MOD SIDE
(115 0F12540STOR 2 END CAP OVERHD MOD SIDE
(1)16 0F02940STOR 7 SPLITTER A-GRP
(7 0F08930STOR 2 ANGLE WATER DEFLECTOR
(118 0F08980STOR 1 BLOCK OFF FRONT OVERHD
(119 0J23360STOR 1 INTAKE, OVERHEAD MODULE REAR
(1)20 0J34650STOR 1 BAFFLE, OVERHEAD MODULE REAR
(1)21 0J16600ALOR 1 ASSY, ROOF A-GRP
(1)22 0J22970STOR 1 DUCT FRONT LH L2A
(1)23 0J22980STOR 1 DUCT FRONT RH L2A
(1)24 0K36200STOR 1 DUCT BOTTOM A-GRP G5.4
(1)25 0J22990STOR 1 DUCT FRONT PANEL L2A
(1)26 0H49630STOR 1 DUCT INSIDE BARRIER FRONT RAW
(127 0H49640STOR 1 DUCT INSIDE BARRIER BOTTOM RAW
(1)28 0H4889CALOR 1 DUCT FRONT TOP PINS
(1)29 0C34000STOR 1 COVER EXHAUST
30 0C2634A 1 ASSY ACCESS COVER
31 0C3594 4 ASSY M6 HINGE L/H TOP
32 0C3594A 2 ASSY M6 HINGE R/H TOP
(1)33 0J15800STOR 4 DOOR LH SOLID
(1)34 0J15810STOR 2 DOOR RH SOLID
35 0J0992 4 T-HANDLE, 2-POINT DBL DOOR
(1)36 0J16010STOR 8 BRACKET, ROD GUIDE
37 0J0993A 8 ROLLER ROD, T-HANDLE
38 0A9881 464 TRIM VINYL SEAL
39 G027958 6 WASHER NYLON .260
40 0A3359 54 SCREW BHSC M6-1.0 X 16 SS
41 G022473 17 WASHER FLAT 1/4-M6 ZINC
42 G022097 17 WASHER LOCK M6-1/4
43 (G049813 16 NUT HEX M6-1.0 G8 CLEAR ZINC
(4)44 G027529 REF NUT HEX LOCK 1/4-20 NY INS
45 G022127 1 NUT HEX 1/4-20 STEEL
46 0C3393 2 SCREW SHOULDER M8-1.25 X 20
47 G022145 4 WASHER FLAT 5/16-M8 ZINC
48 G022129 4 WASHER LOCK M8-5/16
49 (G042907 4 SCREW HHC M8-1.25 X 16 C8.8
50 0C6749 16 SCREW PPHM M4-0.7 X 12 SS
(2)51 G022769 4 WASHER LOCK INT #10
52 G080490 32 WASHER FLAT #8 SS
53 0C6748 32 NUT HEX LOCK M4-0.7 SS NYL INS
54 0E3257 10 SCREW HWHTF M6-1.0 X 16
55 0C2454 149 SCREW HWHT M6-1 X 16 N WA Z/JS
56 G066760 46.7 STRIP SEALANT 1/8 X 1
57 0E7222 44 RAIN SHIELD,DOOR JAMB
58 0C3397 4 SCREW RATCHET BLK NYLON
59 10000031605 1 KIT INSUL A-GRP L2A
A 0H4892A 1 INSUL BARR OVRHD MOD FRT OS
B 0H4892C 1 INSUL BARR FRT LH CNR POST OS
C 0H4892D 1 INSUL BARR FRT RH CNR POST 0S
D 0H4892G 1 INSUL BARR FRT DUCT BOTTOM 1
E 0H4892H 1 INSUL BARR FRT DUCT TOP
F 0H4892J 1 INSUL BAR FRT DUCT INR BARR 1
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EXPLODEDVIEW: EV ENCL L2A A-GRP D2.4 D3.4G16
DRAWING#: 0J7283

GROUP F

APPLICABLETO:
ITEM PARTH# QTY. DESCRIPTION
G 0H4892M 1 INSUL BARR FRT DUCT BOTTOM 2
H 0H4892N 1 INSUL BAR FRT DUCT INR BARR 2
J 0H4892P 1 INSUL BAR FRT DUCT INR BARR 3
L 0H4892R 1 INSUL BARR BTM BRACE 0S
M 0H4892T 1 INSUL BARR FRT DUCT FRONT PNL
N 0H4892U 1 INSUL BARR FNT DUCT RH SD PNL
P 0H4892V 1 INSUL BARR FNT DUCT LH SD PNL
Q 0H4892W 2 INSUL BARR FRT DUCT FRONT SIDE
R 0H4892X 1 INSUL BARR TOP FRT BRACE 0S
60 10000031616 1 KIT INSUL A-GRP L2A
S 0H4851C 2 INSULATION RH DOOR SOLID
T 0H4851D 2 INSULATION LH DOOR SOLID
U 0H4851E 2 INSULATION CTR DOOR SUPPORT
\Y 0H4851F 1 INSULATION REAR PANEL
W 0H4851G 2 INSULATION LH DOOR LOWER
61 10000031663 1 KIT INSUL A-GRP L2A SLV
X 0F0297 1 INSUL DUCT INNER BARRIER
Y 0H4875R 1 INSUL OVRHD MODULE FRT OUTSIDE
Zz 0H4875T 1 INSUL FRT RH C-POST OUTSIDE
AA 0H4875U 1 INSUL FRT LH C-POST OUTSIDE
AB 0J1765 2 INSULATION
AC 0J1765A 4 INSULATION SIDE BRACE
AD 0J1765AA 1 INSULATION FRONT DUCT RH
AE 0J1765AB 2 INSULATION RH FRONT DUCT
AF 0J1765C 2 INSULATION FRONT CORNER POST
AG 0J1765CT 1 INSUL TOP FRONT BRACE
AH 0J1765D 2 INSULATION FRONT CORNER POST
AJ 0J1765DL 1 INSULATION FRONT CNTR PANEL
AK 0J1765E 2 INSULATION FRONT CENTER PANEL
AL 0J1765Y 1 INSULATION FRONT DUCT
AM 0J1765Z 1 INSULATION FRONT DUCT LH
62 10000031651 1 KIT INSUL A-GRP L2A BLK
AN 0KO0328AA 1 INSULATION OVRHD MDL FRONT
AP 0K0328AB 1 INSULATION OVRHD MDL REAR
AQ 0K0328AC 14 INSULATION OVRHD MDL SPLITTER
AR 0K0328AD 5 INSULATION OVRHD MDL SIDE
AS 0KO0328AE 2 INSULATION OVRHD MDL REAR BFL
AT 0KO0328AF 1 INSULATION REAR ROOF
AU 0K0328AG 6 INSULATION OVRHD MDL SIDE
AV 0K0328X 1 INSULATION REAR ROOF
AW 0K0328Y 1 INSULATION MID ROOF
AX 0K0328Z 1 INSULATION FRONT ROOF
63 10000031662 1 KIT INSUL A-GRP L2A W/ HI TEMP
AY 0E5298Q 2 INSUL HI TEMP OVERHD MODULE LH
AZ 0J1806 1 INSUL HIGH HEAT FRNT CNR POST
BA 0J1806A 1 INSUL HIGH HEAT FRNT CNR POST
BB 0J1806B 2 INSUL HIGH HEAT FRNT CNR POST
BC 0J1806C 1 INSUL HIGH HEAT FRNT CTR PNL
BD 0J1806M 2 INSUL HIGH TEMP DOOR TOP
108 0C3948 6 SPACER DOOR (NOT SHOWN)
109 0781158 9 WASHER SELF LOCKING BLK #4-40
(4)110 G022473 REF WASHER FLAT 1/4-M6 ZINC
111 G070006 2 WASHER LOCK M8 SS
112 - e
113 0C3594B 4 ASSY, M6 HINGE LH BOTTOM
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EXPLODEDVIEW: EV ENCL L2A A-GRP D2.4 D3.4G16

DRAWINGH#: 0J7283 GROUP F
APPLICABLETO:
ITEM PART# QTY. DESCRIPTION
114 0C3594C 2 ASSY, M6 HINGE RH BOTTOM
115 G047411 4 SCREW HHC M6-1.0 X 16 C8.8
(3)116 G077992 77 NUT HEX LOCK M6-1.0 SS NY INS
117 G052250 1 TAPE FOAM 1X1 (22" LG)
118 G052250 1 TAPE FOAM 1X1 (27" LG)

NOTES (UNLESS OTHERWISE SPECIFIED):
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC
PARTS (NO COLOR):
+ MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM.
+ CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY)
IN THE SYSTEM FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

(2) ONE PER PADDLE HANDLE.

(3) FOR ALUMINUM ENCLOSURES ONLY- ENCLOSURE PANELS (EXCLUDING I/N 21 & 28) TO BE SECURED
USING I/N 55 (THREAD FORMING FASTENER) AND I/N 116 (LOCKNUT). THE LOCKNUT IS TO BE INSTALLED
AFTER THE THREAD FORMING FASTENER HAS PENETRATED THROUGH THE EXTRUSION ON THE
ENCLOSURE PANEL.

(4) HARDWARE INCLUDED WITH ITEM 35 P/N 0J0992.
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EXPLODEDVIEW: EV ENCL L2A A-GRP D2.4 D3.4G16

DRAWING#: 0J7283 GROUP F
APPLICABLETO:

ITEM PARTH# QTY. DESCRIPTION
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